Dairy Production Systems, Branford Farm

Manure Treatment Process

Final Report

September 2007
Environmental
Solutions (FL) LLC

QED Environmental Solutions (Florida) LLC
37 North Orange Avenue,
Suite 500 ORLANDO Florida 32801

Ph: +1 407 926 4393
Fax: +1 407 236 0430

www.gedocctech.com



Dairy Production Systems

TABLE OF CONTENTS

1 EXECUTIVE SUMMOARY ..ottt ettt ettt ettt et e e e s et e e e sttt e s s sttt e e s sbaesesbteeessaraneeas 4
2 INTRODUGCTION ...ttt ettt ettt e s sttt e s st e e s bt e e e s sttt e e saabaeeesbaeessstbesesasreeessarens 6
2.1 (€= N =2 PPN 6
2.2 DESCRIPTION OF CLIENTS OVERALL FACILITY .uvviiiittieeiitieeeeeteeessteeeesesveessssvesessnvenessnseesssnes 6
2.3 R I = 0= 7 6
[...]
concentration of 371ppm, TP of 28ppm and a TSS of 4800ppm.

The reality is the system is receiving, post screening, an average input TN of
616ppm, a TP 79ppm and a TS of >8000.

6.1.3 Total Nitrogen Reduction

Complete system TN reduction (physical-chemical and biological combined) was
able to achieve a peak reduction of TN of 88% (meeting plant criteria). After flush
system installed the current average reduction is 61% which is considered excellent
given the doubling of incoming TN concentration.

6.1.4 Total Phosphorous Reduction

The peak TP total system reduction is 87% (meeting plant criteria). After flush
system installed the current average reduction is 68% which is considered excellent
given the doubling of incoming TP concentration.

6.1.5 Total Solids Reduction

Complete system TS reduction (physical-chemical and biological combined) after
flush system installed currently averages ~68%

Job # 5920 Page 19 of 37 September 2007



Dairy Production Systems

6.1.6 Pathogen Reduction

The biological system results in a 10°F increase in temperature due to biological
activity. Such a large temperature differential indicates high rates of biological
activity. A standard of functioning biological systems should result in significant
pathogen reductions. This has not been examined at DPS to date but is considered
highly likely is occurring in the ASBS.

6.2 Total System Economics

The breakdown of the QTFS system economics at the time of this report production
is provided in Table 2 below. Of note the dose rate is constant so the total volume of
additives is directly proportional to treatment flow rate. Hence if treating less volume
then the volume of coagulants will reduce accordingly in the same proportions.

Plant operations flow 220,000 | gallons per day
sludge 10 | % of feed
per day density | $/gall $/tonne | $/annum
dose rate Gallons Lbs
Lime 500 | Ppm 0 0 1.23 160 0
ferric sulphate 180 | Ppm 39.6 | 497.376 1.57 1.13 258 23,419
Polymer TFS 20 | Ppm 4.4 14.65 23,528
Polymer dewatering 200 | Ppm 4.4 12 19,272
kw $/kWhr
Power 8 0.08 5,606
hrs/day $/hr
labor operations 15 10 5,475
labor maintenance 0.5 10 1,825
% of capital
spares 0.50% 2,500
$81,625
Total Per annum
$1.02
Per 1000 gallons
treated

As presented in the above table dose rates during the study period were as follows;
180ppm
Flocculation Polymer 20ppm

Dewatering Polymer 200ppm

Ferric sulphate

Currently the QTFS operational costs are $1.02 per 1000 gallons, which is below the

allowed costing in the design.

Job # 5920

The ASBS is currently utilizing 50HP of aeration,
which is made up of 20HP fine bubble and 30HP course bubble. Additionally there is

Page 20 of 37

September 2007




Dairy Production Systems -..ﬁ

24

15 HP of mixing and pumping. The cost data for the ASBS (electrical) has not been
compiled for this report as it is outside the scope of the FPPC study.

It is estimated that the Branford Farm will produce approximately 50 million pounds of
milk for 2007 (500,000CWT). Using the TFS cost's of $1.02 per 1000 gallons
treated, this equates to a cost of treatment per hundred weight (CWT) of $0.16
based on production of 500,000CWT. These economics are what DPS had planned
for and meets the project success criteria.

The capital costs of the project (~$680,000) will be costed as a depreciating asset.
The economics of the asset and lifecycle of the asset are pending the compost
program which is yet to produce product for market.

6.3 Results Discussion

Despite doubling the incoming nutrient concentrations the total system was able to
achieve a peak performance of 87% Total Phosphorous (TP) reduction and 88% TN
reduction, exceeding the project success criteria. The total system is currently
achieving averaged reductions of 68% Total Phosphorous (TP), 61% TN, 68% Total
Solids (TS) and significant odor reductions. It is predicted the ASBS would also
significantly reduce pathogens with an up to 10°F temperature increase across the
system due to biological activity. Flow rate of the TFS is 220,000gpd, over double
the pilot rate.

The reduction for TN and TP needs to be discussed in the context of near doubling of
the input TN concentrations as this will significantly affect performance in the
negative. The concentration of infeed nutrients is close to double what system was
designed for. There are a number of possible causes though it is considered likely it
is simply a reflection of a greater number of cows in the barns for longer periods of
time. Initial system design was done on the only data available at the time.. It is
predictable that the removal of TN will be lower under higher incoming concentrations
of TN. In wastewater treatment it is an accepted scientific principle that higher
ammonia concentrations are more difficult to treat (as it slows down biological
activity) and require more oxygen to treat. Additionally large fluctuations in
concentration are notoriously problematic for waste water treatment plant.

Project success criteria were met or exceeded. However, the nutrient removal
averages are currently below the design criteria due to a doubling of input
concentration.

With regard to TN it is noteworthy that throughout this study QED discovered all three
commercial labs QED utilized had problems accurately determining TKN. Hence
samples required extensive reanalysis. Several sample results upon re-analysis
were over 100% different which is very disturbing. As a result QED had samples
analyzed several times. All labs used for this work are accredited professional
laboratories. The lab we eventually settled on we believe has corrected all issues
with TN analyses and as a result we now have faith in the TN results. It is important
to note for future projects though that high TN results are not without laboratory error.

In addition, spot sampling (not recorded) also has shown that it is possible to observe

a reverse effect of TN across the treatment system (e.g., increasing TN concentration
from the QTFS to the end of the biological system). This phenomenon is caused by

Job # 5920 Page 21 of 37 September 2007



Dairy Production Systems i .

the eight day retention in the biological system. If a high concentration of waste
water comes through prior to the sampling event this will show up at the end of the
treatment system and not in the other stages that are more an instantaneous
sampling event.

6.4 Steps to improve the systems

Removing more N in response to higher input concentrations is work that is currently
being undertaken. Several immediate items are being done to assist in this area as
listed below:

General

. Undertake a water audit of the site. Once completed and water usage is
minimized, ensure that daily water usage is as consistent as possible. This
will cut down on the large changes in concentration. DPS is currently
undertaking this work.

° Recycle flush water from the square concrete lagoon not the round lagoon. By
recycling water directly from the round lagoon it was possible for water to get
more concentrated prior to being treated. This appears to have been
happening. By moving the feed to the treated lagoon, whilst this will result in
more liquid being treated, it will reduce concentrations in the feed lagoon by
stopping untreated liquid going round and round and concentrating up. This
change was already actioned by DPS and COMPLETED BY DPS AUGUST 2.

° Continue to foster ownership of the system with the plant operators. DPS and
QED are working to make sure this approach is taken.

° Work with the labs and consistently cross check lab results.
QTFS
. Improve the dewatering of sludge for the QTFS. For some time there was an

issue with the dewatering polymer pump which resulted in more sludge
escaping back to the round lagoon. This will have been more of an issue for
phosphorous removal than for Nitrogen removal. This pump has been
replaced in late July and performance is being monitored.

o From extensive testing undertaken between QED and CIBA chemicals it was
determined that there is a more effective polymer to aid dewatering of sludge.
A change of polymer was recommended to DPS in July 2007. This is to be
installed on August 2 for observation. It should be noted that the sludge
dewatering is not always going to be perfect (always some will get through)
but the more efficient it is made the better the total results will be, particularly
for TP. COMPLETED BY QED AUGUST 2.

. Need to experiment with the output of sludge onto the screens to optimize the
removal of sludge in the solids. Of note by using the screens to dewater the
sludge it was possible to negate the need for a screwpress, thus saving DPS
on project equipment required.

. Experiments with increasing the dose rates of the QTFS could be undertaken
but this will increase chemical cost and may not affect N reduction much.

Job # 5920 Page 22 of 37 September 2007



Dairy Production Systems -..ﬁ

24

Currently not recommended. Currently the TFS is run with a minimum dose
rate designed to condition the water for optimum biological treatment.

. The use of lime as a coagulant was trialed but it was found to be marginally
effective. For now its use has been discontinued.

. Several times in the last six months the run down screen has been down for
greater than 12 hours (e.g., week of 8/20 screen was down for greater than 24
hours). When the screen is down not only is their lower quality water going
into the system downstream, there is also a build up of sludge in the TFS
(only discharges when screens run) and this has repercussions for the entire
treatment system with regard water quality. DPS is currently addressing this.

Biological System

If the TN is going to be higher consistently then the direct result is the need for more
aeration. The initial modeling predicted the need for nearly double the aeration that
was installed and it appears that more aeration is needed. Of course this is a direct
power consumption issue so there needs to be steps to maximize aeration and
Mminimize power consumption. Steps under consideration include:

. The surface aerators are a course bubble aerator and so are not all that
efficient at oxygen transfer (e.g. use quite a lot of HP for limited oxygen
transfer). The below surface aerator offers far greater oxygen transfer as it is
very fine bubble (some four times the oxygen transfer per horse power). DPS
is considering increasing fine bubble aeration.

o Take two of the surface aerators out of the activated sludge system and
putting them in the concrete square lagoon to aerate this basin prior to
discharge.

. Adding surface aeration to the round lagoon.

° Consider taking 50% of the recycle of activated sludge back to the round

lagoon to increase potential for denitrification in that lagoon.

6.5 Aprile Project Discussion

6.5.1 Introduction

QED agreed to take over the aims of the Aprile Dairy project work (formerly in
Riverview) at the DPS — Branford location as some of the project aims were similar.
The Aprile Dairy project was testing lime, alum salts and polymers with a unique
configuration of mobile hardware. The Aprile Dairy has since closed.

The unique mobile hardware was examined by QED and its use at DPS was
discounted as it did not perform for more than a few hours straight without major
problems. After a review of the available equipment none of the equipment was
deemed to have salvage value to QED. From what QED understands the University
of Florida (Gainesville) has taken possession of the second hand equipment.

Job # 5920 Page 23 of 37 September 2007



Dairy Production Systems @ 3

6.5.2 Project Aims
The major aims of Aprile were;

i) to remove nutrients with addition of lime and a metal salt,
ii) to allow for recycling of flushwater through raising the pH higher than 9.5 with
aim to kill pathogens.

6.5.3 Procedure

Discussions with Chemical Lime and University of Florida indicated that they had no
issue with what variety of metal salt is used so we have kept the use of ferric sulfate
in preference to aluminum salts (in order to make sure the compost product is not
contaminated). The procedure over-view was to run the TFS system with and
without lime dosing and take samples. In addition jar testing was performed.

6.5.4 Results

The first aim of nutrient removal is achievable at the DPS dairy with reference to
Total Phosphorous. We have been working with CIBA Chemicals in this regard
(please see CIBA report, Appendix 7). However, this work indicated that lime was
ineffective at removing P at low dose concentrations and ferric sulfate worked more
efficiently on its own. Composite sampling running the system on the addition of lime
were run. The results indicated minimal difference in P reduction (Aug 2, 2007,
32ppm P and 33ppm P respectively) with and without lime addition respectively.

The second project aim of raising the pH was quickly deemed unpractical due to
economics. The manure is well buffered which translates to a heavy lime demand.
Allowing for optimum conditions (thorough mixing and 15 minute retention time with
step dosing) it took an addition of greater than 10,000ppm of liquid lime to raise the
pH above 9.5. This is cost prohibitive compared to ferric sulphate dosing.

The Aprile project is being further reported on by a separate external group.

Job # 5920 Page 24 of 37 September 2007



Dairy Production Systems i .

7 CONCLUSION

7.1 Client contract objectives

The key criteria for the contract were to demonstrate the economic viability of
removing substantial quantities of nutrients from the effluent. The breakdown of these
criteria with project status is setout below.

. supplying a fit for purpose, cost (capital) effective system.
Outcome - ACHIEVED

. providing a system that has an appropriate operating cost, including:

i) minimum chemical usage to achieved desired water quality,

i) has low energy consumption,

ii)  has minimum number of operating items of equipment, there by reducing
maintenance costs, and

iv)  has low as practical requirement for farm labor intervention.
Outcome - ACHIEVIED

° providing a robust system that requires minimum technical support.
Outcome - ACHIEVED

° ensure that the system consistently removes agreed quantity of nutrients from
the effluent.
Outcome - ACHIEVED

° ensure that the solids produced are in a form ready for composting (15-20%
dry matter) and in-turn commercial sale, thereby providing a revenue stream
to offset operating cost.

Outcome - ACHIEVED

o providing sampling points to monitor effluent
Outcome - ACHIEVED

. provide substantive reports to document the performance of the system.
Outcome — ACHIEVED

7.2 Project success criteria

The project success criteria was treating the effluent stream to reduce the quantity of
P, N in the waste stream by a minimum of 75% on average for less than $1.20/1000
gallons of treated effluent for the QTFS portion of the operations.

ACHIEVED - PEAK REDUCTION RATES >75%. PLANT IS ABLE TO REDUCE N
& P BY >>75%. QTFS OPERATIONS COST ~$1.02 PER 1000 GALLONS WHICH
WAS BELOW DESIGN CRITERIA AND SO COST CRITERIA WERE MET.
SYSTEM ABLE TO TREAT HIGHER FLOW RATES.

INPUT NUTRIENT CONCENTRATIONS ARE DOUBLE BASELINE INDICATIONS,

AS A RESULT THE SYSTEM NUTRIENT REDUCTION AVERAGES ARE 68% P
AND 61% N REDUCTION RESPECTIVELY.

Job # 5920 Page 25 of 37 September 2007



[2]
£
3]
IS
[
>
n
c
=)
=1
[S]
=)
S
o
2
o
>
£
]
[a)

APPENDIX 1. SITE PLAN AND WASTE WATER IRRIGATION AREAS.

< &3 | T il
A%, < _ N\ i
T _ |
it _ iyl |
. ‘\. n
| 4 bd I+
/ / -
% n;I_ \\ - - s T
HH%.W 4 \- _H/-,-_I..ll”_ ,_ (5] _\/ 7
Feep Loea] = l
N m
|||||||||||||| I ban PRI AP )

SITE PLAN AND
WASTE APPLICATION AREAS

‘ipalled_Technolagy & Wonagemert, Ie

1t

Page 26 of 37 September 2007

Job # 5920



Dairy Production Systems

|

@ TJ%Q ™ A

PN~ 4

=

H
o | #peied Tachnoiogy & Managamart, . L L HEL:Tf = —re—
2 - A
m e i
F n _ I
O

Job # 5920 Page 27 of 37

September 2007

)
)/



Dairy Production Systems

APPENDIX 2. SITE PERMIT

Job # 5920

Page 28 of 37